Parts

Manual
UltraBelt GD

Walk Behind Mower

Models:  Description:

BGF36K UltraBelt GD, 14HP Kohler w/ 36" Mower Deck

5900027 15HP Kawasaki V-Twin w/ 36" Mower Deck (BGF36KAV15)
5900030 15HP Kawasaki V-Twin w/ 48" Mower Deck (BGF48KAV15)
5901015 15HP Kawasaki V-Twin w/ 52" Mower Deck (BGF52KAV15)
5901009 12.5HP Kawasaki w/ 36" Mower Deck (BGF36KA)

5901012 14HP Kawasaki w/ 48" Mower Deck (BGF48KA)

5901014 14HP Kawasaki w/ 52" Mower Deck (BGF52KA)

Ferris Industries
5375 North Main Street
Munnsville, NY 13409 USA

800-933-6175 5021855

Revision 08
Rev. Date: 08/2006
TP 400-7080-08-UB-F







Table Of Contents

MODEL COMPONENTS PAGE
Engine Deck Frame, ENQINE & PTO GIOUP ....ccuuuiiiiieeeiiiiiiei e e e e e e ettt e e e e e s sia et e eeaeeasassatb e et eaeeaasntbaaaaaaeessasbateaeeaeeaaassaeeaas 4
(o F L Lo [ o Tl €1 (o TU | OSSP PPEPRTRRTIN 6
Fuel Supply Hose & Tank Replacement PArtS GrOUD .........oouueeieriaai it ee e e ettt e e e e e e eaibbet e e e e e e aasaeeeeeeansnsbeeeeaeeaeaanneaeees 10
FUEI TANK & IMOUNT GIOU ..ttt e ettt ettt et e e+ 4okttt et 4o e o4 s bbb ettt e e 24 e aa kbt e e e e e e e e e sbbbbeeeeeeseannnbbebeeaeeeesnnns 12
(C1e]0alo B 41V - €1 o1V o R PP P TP PPUPPRPPTIN 14
o LI ] (01U o IO TSP PP P PPRPPPPPPPP 18
GEAMDOX MOUNE GIOUP ..ttt etttk e et e ket e e 4kt e e o ke et oo st e e e aa bbbt e ek b et e e b e e e e e asb e e e e aabbe e e s annneeeabbeeenane 20
Decal Group - Brand & MO ..ottt e e e e e s ekttt et e e e s e aaatba e e e e e e eannntaeeeeaesaaannsnneeaaaeeannens 22
Decal Group - Safety & OPEIALION ..o ittt e e e e ettt e e e e e s e abeteeeeaaeaa s naeseeeaaeeaannbaeeeaaeseaanneeaaeassannneneeas 24
36" Mower Deck - Housing, Cover, SPINAIES & BIAUES ..........eviiiiiiiiiiiiiis ettt a e e e ae e e e e e e e nareee s 26
36" Mower Deck - PUIleYS, BEIt & IAIET AN ..ottt e et e e e e e et e e e e e e s tb b e e e e e e e s asntbbeeae s e sntnreeeas 28
48" & 52" Mower Decks - Housing, Covers, SpINdIes & BIAUES .........cooiiiiiiiiiiiiiiiee e e e 30
48" & 52" Mower Decks - Pulleys, Belt & IAIEF A ......ei et e e e e et e e e e e e s et ae e e e e e s e nnttnaeeaaeeaans 32
All MOWET DECKS - ROIEIS & CASIEIS ....eeiiiiiiiiiiiite ettt e e ettt e e e e e e b et e e e e e e e a b b et e e e e e e s sabbb b e e e e e e e e e nnbneneeeeeen, 34
Electrical Schematic - Kawasaki (S/N: 3078 & DEIOW) ......ccoooiiiiiiii e, 36
Electrical Schematic - Kawasaki (S/N: 3079 & @DOVE) ......ccouuiiiiiieieiiiciiite ettt st e e e e e e st ae e e e e e s st aa e e aeeesenes 37
Electrical Schematic - Kawasaki V-Twin (S/N: 3078 & DEIOW) ......ccouriiiiiiiiiiiiie et 38
Electrical Schematic - Kawasaki V-TWin (S/N: 3079 - 5408) .......ueiiiiiiiiiiiiiiiiee et ee et e e et e e e e e e e e sanbeaeeaaaeaeann 39
Electrical Schematic - Kawasaki V-TWin (S/N: 5409 & @DOVE) .....coiiiiiiiiiiiiiiieee ettt e e e e eea e e 40
Electrical SChEMALIC - KORNIEE ...ttt ettt e e e e e et bt e e e e e bbb b et e e e e e e e anbbe e e eee e e e s e nannebeeeas 4

Torque Specification Chart ......... ... e e e Inside Back Cover



Engine Deck Frame, Engine & PTO Group

NOTE: Unless noted otherwise, 080ENGO
use the standard hardware torque
specification chart.

1A, 1B,1C, 1D

The above parts group applies to the following Mfg. Nos.:
5900027 (BGF36KAV15) 5901009 (BGF36KA)

5901014 (BGF52KA)

5901012 (BGF48KA)

5901015 (BGF52KAV15)

5900030 (BGF48KAV15)

BGF36K

© Copyright 2006 Ferris Industries. All Rights Reserved. 4 TP 400-7080-08-UB-F



Engine Deck Frame, Engine & PTO Group
REF NO. PARTNO. QTY. DESCRIPTION

1A 5021827 1 ENGINE, 12.5HP Kawasaki (Model FB460V)
1B 5021825 1 ENGINE, 14HP Kawasaki (Model FC420V)
1C 5021881 1 ENGINE, 14HP Kohler (Model CV14T)
1D 5023066 1 ENGINE, 15HP Kawasaki-V Twin (Model FH530V)
2A 5031033B 1 ENGINE DECK (S/N: 372 & above)
2B 5031016 1 ENGINE DECK (S/N: 371 & below)
3 5020929 1 SHIM (S/N: 1659 & above)
4 5021823 1 CLUTCH, Electric
5 5042132 1 SPACER, .45 x 1.62 x .37
6 5025157 2 WASHER, 7/16" SAE (S/N: 1658 & below)
7A 5043629 1 CRANKSHAFT BOLT, 10 mm x 70 mm
7B 5045289 1 CRANKSHAFT BOLT, 7/16 x 2-1/2 (15HP Kawasaki)
8 5043636 1 CLUTCH ANCHOR PAD
9 5050407X1 1 KEY, 1/4 SQ. X 1
10 5025392 5 NUT, 5/16-18 Hex Nylon Flange
11 5044617 3 WASHER, Clutch Anchor
12 5025155 5 WASHER, 5/16" SAE
13 5025011X8 5 BOLT, 5/16-18 x 1
14 5044665B 1 ANCHOR, Clutch
Footnotes

- See your local Kawasaki engine dealer for parts & service.
- See your local Kohler engine dealer for parts & service.

The above parts group applies to the following Mfg. Nos.:
5900027 (BGF36KAV15) 5901009 (BGF36KA)

5901014 (BGF52KA)

5901012 (BGF48KA)

5901015 (BGF52KAV15)

5900030 (BGF48KAV15)

BGF36K

© Copyright 2006 Ferris Industries. All Rights Reserved. 5 TP 400-7080-08-UB-F



Handle Bar Group

NOTE: Unless noted otherwise, 080HBRO
use the standard hardware torque
specification chart.

11B
N % SERIAL NO. 5408

|

:

) AND BELOW :
-7 9 I
|

T~12 |

|

|

|

|

|

|

|

//’é\HA

RH Neutral Thumb Lock
Not Shown.

The above parts group applies to the following Mfg. Nos.:
5901015 (BGF52KAV15) 5901014 (BGF52KA)

BGF36K

5900030 (BGF48KAV15)

5901012 (BGF48KA)

5901009 (BGF36KA)

5900027 (BGF36KAV15)

© Copyright 2006 Ferris Industries. All Rights Reserved. 6 TP 400-7080-08-UB-F



Handle Bar Group

REF NO.

0o N OB O =

—_
o ©

1A
11B
12
13A
13B
13C
14
15
16
17A
17B
17C
17D
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35

Footnotes

PART NO.
5049175B
5021490
5043417
5025156
5021507
5025010X24
5025391
5020637
5044668
50491768
5021545
5022180
5022222
5031026B
5045441B
5048919B
5047779
5025035
5025010X5
5020811
5021662
5021887
5047629
5025011X20
5021842
5022789
5022790
5022791
5022792
5022793
5025392
5044659L
5044659R
5025275
5025155
5021841
5021836
5021851
5025274
5025011X16
5025013X10

QTy.

AN BAMNMNMNMNMNOMNAL A QO = =2 2 o ad N) = o o o N) = b b b b ok o = o o ) = NN ONN =

DESCRIPTION
OPERATOR PRESENCE HANDLE - RH (Includes Ref. No. 2.)
GRIP, VINYL, 1/2" X 4"
HEX ADJUSTER
WASHER, 3/8" SAE
SHOULDER BUSHING
BOLT, 1/4-20 x 3
NUT, 1/4-20 Hex Nylon Flange
SPRING, Compression
SWITCH ROD
OPERATOR PRESENCE HANDLE - LH (Includes Ref. No. 2.)
SWITCH, Electric Clutch
SWITCH, PTO
SWITCH RETAINER RING
HANDLE BAR (S/N: 3078 & below)
HANDLE BAR (S/N: 3079 - 5408)
HANDLE BAR (S/N: 5409 & above)
CABLE, Choke Control
NUT, 3/8-24 Hex
BOLT, 1/4-20 x 5/8
CABLE, Throttle, 38"
CABLE, Throttle, 54"
CABLE, Throttle, 45"
CABLE, Throttle Control, 46"
BOLT, 5/16-18 x 2-1/2
SWITCH, Ignition, Complete (Includes Ref No. 20 - 24)
KEY, Ignition, Molded Set
COVER
PLASTIC NUT
STEEL NUT
WASHER
NUT, 5/16-18 Hex Nylon Flange
NEUTRAL THUMB LOCK, LH
NEUTRAL THUMB LOCK, RH (Not Shown)
WASHER, Belleville, 5/16
WASHER, 5/16" SAE
GRIP, Foam
BRAKE LEVER
GRIP, Brake Lever
WASHER, Nylon, 5/16
BOLT, 5/16-18 X 2
BOLT, 3/8-16 x 1-1/4

The above parts group applies to the following Mfg. Nos.:
5901015 (BGF52KAV15)

BGF36K

5900030 (BGF48KAV15)
5901012 (BGF48KA)
5901009 (BGF36KA)
5900027 (BGF36KAV15)

© Copyright 2006 Ferris Industries. All Rights Reserved.

5901014 (BGF52KA)

TP 400-7080-08-UB-F



Handle Bar Group

NOTE: Unless noted otherwise, 080HBRO
use the standard hardware torque
specification chart.

11B
N % SERIAL NO. 5408

|

:

) AND BELOW :
-7 9 I
|

T~12 |

|

|

|

|

|

|

|

//’é\HA

RH Neutral Thumb Lock
Not Shown.

The above parts group applies to the following Mfg. Nos.:
5901015 (BGF52KAV15) 5901014 (BGF52KA)

BGF36K

5900030 (BGF48KAV15)

5901012 (BGF48KA)

5901009 (BGF36KA)

5900027 (BGF36KAV15)

© Copyright 2006 Ferris Industries. All Rights Reserved. 8 TP 400-7080-08-UB-F



Handle Bar Group
REF NO. PARTNO. QTYV. DESCRIPTION

36 5025128 4 NUT, 3/8-16 Hex Serrated Flange
37 5025179X4 2 SCREW, #10-24 x 1/2
38 5021769 1 SWITCH, Plunger, NC
39 5025029 2 NUT, #10-24 Hex
40 5025034 2 NUT, 3/8-16 Hex
41 5025171 1 WASHER, 3/8, Lock
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901015 (BGF52KAV15) 5901014 (BGF52KA)

BGF36K

5900030 (BGF48KAV15)

5901012 (BGF48KA)

5901009 (BGF36KA)

5900027 (BGF36KAV15)

© Copyright 2006 Ferris Industries. All Rights Reserved. 9 TP 400-7080-08-UB-F



Fuel Supply Hose & Tank Replacement Parts Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

080FSHO

T r
[ Lo
Pl Py
[ Lo
[l Ll
P L]l
[ Lo
[ Lo
P I }
E )
~= 5
1 ské.‘l 4\ \
| Connect to
2\|_ | UEI:U I Fuel Pump
/ /
J_J A\ /
Tank 3 3 3 3
Components
SERIAL NO 372 AND ABOVE
EZ3
ﬁ***if\l — T TN
( \ \ |
! ! \ |
| o |
N | I //
\\ \ \ /
R
\__Lffl,,/
37 8 9 5
\ \ \ Connect to
/ Lo \_ ”:E,:D/@ _ Fuel Pump
7 3 3 3 3 3

SERIAL NO 371 AND BELOW

The above parts group applies to the following Mfg. Nos.:
5900030 (BGF48KAV15) 5901015 (BGF52KAV15)
5901012 (BGF48KA)

5901009 (BGF36KA)

5901014 (BGF52KA)

5900027 (BGF36KAV15)

BGF36K

© Copyright 2006 Ferris Industries. All Rights Reserved. 10

TP 400-7080-08-UB-F



Fuel Supply Hose & Tank Replacement Parts Group

REF NO. PART NO. QTy. DESCRIPTION

1 5022151 1 RUBBER BUSHING

2 5022152 1 FUEL SHUTOFF VALVE (S/N: 372 & above)

3 5020835 4 CLAMP, Hose (S/N: 372 & above)

3 5020835 6 CLAMP, Hose (S/N: 371 & below)

4 5050831X6 1 1/4" Fuel Line, 6" Long (Kawasaki)

4 5050831X16 1 1/4" Fuel Line, 16" Long (15HP Kawasaki)

4 5050831X29 1 1/4" Fuel Line, 29" Long (Kohler)

5 5021178X3 1 FUEL FILTER

6 5050831X12 1 1/4" Fuel Line, 12" Long (12.5 HP Kawasaki)

6 5050831X15 1 1/4" Fuel Line, 15" Long (14HP Kawasaki)

6 5050831X16 1 1/4" Fuel Line, 16" Long (15HP Kawasaki)

6 - 1 1/4" Fuel Line (Kohler Supplied)

7 5050831X5 1 1/4" Fuel Line, 5" Long (12.5HP Kawasaki)

7 5050831X3 1 1/4" Fuel Line, 3" Long (14HP Kawasaki)

8 5021235 1 VALVE, Fuel Shut-Off (S/N: 371 & below)

9 5050831X2 1 1/4" Fuel Line, 2" Long (12.5 HP Kawasaki)

9 5050831X4P5 1 1/4" Fuel Line, 4-1/2" Long (14.5HP Kawasaki)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900030 (BGF48KAV15) 5901015 (BGF52KAV15)
5901012 (BGF48KA)

5901009 (BGF36KA)

5901014 (BGF52KA)

5900027 (BGF36KAV15)

BGF36K

© Copyright 2006 Ferris Industries. All Rights Reserved. 11

TP 400-7080-08-UB-F



Fuel Tank & Mount Group

NOTE: Unless noted otherwise, 080TNKO
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5901012 (BGF48KA) 5900027 (BGF36KAV15)
5901009 (BGF36KA)

BGF36K

5900030 (BGF48KAV15)

5901014 (BGF52KA)

5901015 (BGF52KAV15)

© Copyright 2006 Ferris Industries. All Rights Reserved. 12 TP 400-7080-08-UB-F



Fuel Tank & Mount Group

REF NO.
1A
1B
2A
2B

o N O~ W

11
12

Footnotes

PART NO.
5021869
5021437
5022158
5021468
5044694B
5025126
5025010X16
5021877
5043312
5025011X8
5044671
5025139
5025011X6
5025128

QTy.

OO OO SR R T | T GO Gy

DESCRIPTION
FUEL TANK, 5 Gallon
FUEL TANK, 4 Gallon
FUEL TANK CAP
CAP, Fuel Tank
FUEL TANK STRAP
NUT, 1/4-20 Hex Serrated Flange
BOLT, 1/4-20 X 2
RUBBER PAD
FUEL TANK STRAP
BOLT, 5/16-18 x 1
FUEL TANK HOLD DOWN
NUT, 5/16-18 Hex Large Serrated Flange
BOLT, 5/16-18 x 3/4
NUT, 3/8-16 Hex Serrated Flange

The above parts group applies to the following Mfg. Nos.:
5901012 (BGF48KA)
5901009 (BGF36KA)

BGF36K

5900030 (BGF48KAV15)
5901014 (BGF52KA)
5901015 (BGF52KAV15)

© Copyright 2006 Ferris Industries. All Rights Reserved.

5900027 (BGF36KAV15)

13

TP 400-7080-08-UB-F



Ground Drive Group

NOTE: Unless noted otherwise, 080GDRO
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5900030 (BGF48KAV15) 5901009 (BGF36KA)

5901014 (BGF52KA)

5901012 (BGF48KA)

5901015 (BGF52KAV15)

5900027 (BGF36KAV15)

BGF36K

© Copyright 2006 Ferris Industries. All Rights Reserved. 14 TP 400-7080-08-UB-F



Ground Drive Group
REF NO. PARTNO. QTYV. DESCRIPTION

1A 5021820 1 5 SPEED GEARBOX (S/N: 2420 & below)

1B 5022246 1 5 SPEED GEARBOX (S/N: 2421 & above)

2A 5044638B 1 LEVER, Gear Selector (S/N: 2420 & below)

2B 5045309B 1 LEVER, Gear Selector (S/N: 2421 & above)
3 5025293 1 WASHER, 3/8" GD9 (S/N: 2421 & above)
4 5025097 1 NUT, 3/8-24 Hex Nylon Lock (S/N: 2421 & above)
5 5044675 1 WASHER, Retaining (S/N: 2420 & below)
6 5025276 1 BOLT, Allen Head, 1/4-28 x 5/8 (S/N: 2420 & below)
7 5025155 6 WASHER, 5/16" SAE
8 5025011X6 4 BOLT, 5/16-18 x 3/4
9 5025510 1 FOAM GRIP

10 5044640B 1 GEAR SELECTOR HANDLE

11 5025139 2 NUT, 5/16-18 Hex Large Serrated Flange

12 5021843 1 SWITCH, NEUTRAL SAFETY

13 5021821 2 COUPLER (S/N: 2420 & below)

13 5022248 2 COUPLER (S/N: 2421 & above)

14 5021822 2 SHAFT (S/N: 2420 & below)

14 5022247 2 SHAFT (S/N: 2421 & above)

15 5022058 2 KEY, #9 Hi Pro Woodruff

16 5020441 2 COLLAR, 5/8" Split

17 5041477 4 SPACER, .63 x 1.06 x .23

18 5025126 7 NUT, 1/4-20 Hex Serrated Flange

19 5021845 2 BEARING

20 5021846 2 FLANGE BEARING

21 5025010X6 7 BOLT, 1/4-20 x 3/4

22 5025096 2 NUT, 3/8-16 Hex Nylon Lock

23 5021445 2 PULLEY, Double-A Section

24 5025394 2 NUT, 3/8-16 Hex Nylon Flange

25 5025013X10 2 BOLT, 3/8-16 x 1-1/4

26 5021447 2 BELT, Double-A Section

27 5025013X28 2 BOLT, 3/8-16 x 3-1/2

28 5044673 2 SPACER, .52 X 1.00 X .88

29 5021442 2 PULLEY, Idler

30 5021826 2 SPRING, Extension

31 50223108 2 TIRE & WHEEL ASSEMBLY

32 5025162 4 WASHER, 1" SAE

33 5020602 2 COLLAR, 1" Split

34 5021439 4 PULLEY, Ground Drive

35 5021440 8 SPACER, Pulley

36 5021441 2 BRAKE DRUM

37 5023223 4 LOCK WASHER, 5/16

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900030 (BGF48KAV15) 5901009 (BGF36KA)

5901014 (BGF52KA)

5901012 (BGF48KA)

5901015 (BGF52KAV15)

5900027 (BGF36KAV15)

BGF36K

© Copyright 2006 Ferris Industries. All Rights Reserved. 15 TP 400-7080-08-UB-F



Ground Drive Group

NOTE: Unless noted otherwise, 080GDRO
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5900030 (BGF48KAV15) 5901009 (BGF36KA)

5901014 (BGF52KA)

5901012 (BGF48KA)

5901015 (BGF52KAV15)

5900027 (BGF36KAV15)

BGF36K

© Copyright 2006 Ferris Industries. All Rights Reserved. 16 TP 400-7080-08-UB-F



Ground Drive Group

REF NO.
38
39
40
41
42
43

Footnotes

PART NO.
5025011X12
5044641B
5025154
5025011X8
5025156
5025128

QTy.

N DN W = 0

DESCRIPTION
BOLT, 5/16-18 x 1-1/2
GUIDE, Gear Selector
WASHER, 1/4" SAE
BOLT, 5/16-18 x 1
WASHER, 3/8 SAE
NUT, 3/8-16 SERRATED FLANGE

The above parts group applies to the following Mfg. Nos.:
5900030 (BGF48KAV15)
5901014 (BGF52KA)

5901015 (BGF52KAV15)

(

5901012 (BGF48KA)
(
(

5900027 (BGF36KAV15)

BGF36K

© Copyright 2006 Ferris Industries. All Rights Reserved.

5901009 (BGF36KA)

17

TP 400-7080-08-UB-F



Brake Group

NOTE: Unless noted otherwise, 080PBRO
use the standard hardware torque
specification chart.

NOTE:Longend |

: I

of tube goes up | Lef RH Drive Idler Pivot
’ Not Shown.

RH Brake Band Lever
Not Shown.

The above parts group applies to the following Mfg. Nos.:
5900030 (BGF48KAV15) BGF36K

5901012 (BGF48KA)

5901009 (BGF36KA)

5901015 (BGF52KAV15)

5900027 (BGF36KAV15)

5901014 (BGF52KA)

© Copyright 2006 Ferris Industries. All Rights Reserved. 18 TP 400-7080-08-UB-F



Brake Group

REF NO. PART NO.

1 5044642

2 5025210

3 5041482

4 5044650B
5 5025013X40
6 5044648

7 5061659

8 5061660

9 5061622
10 5061623
11 5020047
12 5021867
13 5025100
14 5044662B
15 5021840
16 5044661B
17 5025211
18 5025013X8
19 5044653
20 5025013X32
21 5044654B
22 5025128
23 5025277
24 5025156
25 5025450

Footnotes

QTy.

N OMNPBEMNMNDNMNOPMNNDNNODMNONN=-LNDNNONN=2 = 2 adDdDDDODNDOODN

DESCRIPTION
ROD, BGF Brake
HAIRPIN CLIP
ADJUSTER, Brake Linkage
BELT GUARD
BOLT, 3/8-16 X 5
SPACER, .38 x .63 x 4.00
DRIVE IDLER PIVOT-LEFT
DRIVE IDLER PIVOT-RIGHT (Not Shown)
LEVER, BRAKE BAND LEFT
LEVER, BRAKE BAND RIGHT (Not Shown)
COLLAR, 5/16" Set
RING, RETAINER
NUT, 3/8-16 Hex Side Lock
BRAKE LINKAGE W/ PIN
BRAKE BAND
BRAKE LINKAGE
HAIRPIN CLIP
BOLT, 3/8-16 x 1
ROD, BRAKE ADJUSTMENT
BOLT, 3/8-16 x 4
BRAKE ADJUSTER
NUT, 3/8-16 Hex Serrated Flange
NUT, 5/16-18, Wing Nylon Lock
WASHER, 3/8 SAE
SHIM, 5/8"

The above parts group applies to the following Mfg. Nos.:

5900030 (BGF48KAV15)
5901012 (BGF48KA)
5901009 (BGF36KA)
5901015 (BGF52KAV15)
5900027 (BGF36KAV15)
5901014 (BGF52KA)

© Copyright 2006 Ferris Industries. All Rights Reserved.

BGF36K

19

TP 400-7080-08-UB-F



Gearbox Mount Group

NOTE: Unless noted otherwise, 080GBX0
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5901009 (BGF36KA) BGF36K

5901012 (BGF48KA)

5901014 (BGF52KA)

5900027 (BGF36KAV15)

5900030 (BGF48KAV15)

5901015 (BGF52KAV15)

© Copyright 2006 Ferris Industries. All Rights Reserved. 20 TP 400-7080-08-UB-F



Gearbox Mount Group

REF NO. PART NO.
5021736
5021830
5025394
5025293v
5025156
5043613
5025013X14
5020107
5021819

© 00 NO O~ WN =

Footnotes

QTy.

—_ a4 a4 a4 a a A a4

DESCRIPTION
BELT
PULLEY, Transmission Drive
NUT, 3/8-16 Hex Nylon Flange
WASHER, 3/8" GD9
WASHER, 3/8" SAE
IDLER PULLEY ASSEMBLY
BOLT, 3/8-16 x 1-3/4
RING, External, Snap
PULLEY, Gear Box Input

The above parts group applies to the following Mfg. Nos.:

5901009 (BGF36KA)
5901012 (BGF48KA)
5901014 (BGF52KA)
5900027 (BGF36KAV15)
5900030 (BGF48KAV15)
5901015 (BGF52KAV15)

© Copyright 2006 Ferris Industries. All Rights Reserved.

BGF36K

21

TP 400-7080-08-UB-F



Decal Group - Brand & Model

NOTE: Unless noted otherwise, 080DCLB
use the standard hardware torque
specification chart.

N —

1C

: FERRIS

Number 1 In Reliability

4A

B —

£ ——

The above parts group applies to the following Mfg. Nos.:
5900027 (BGF36KAV15) 5900030 (BGF48KAV15)
BGF36K

5901014 (BGF52KA)

5901015 (BGF52KAV15)

5901012 (BGF48KA)

5901009 (BGF36KA)

© Copyright 2006 Ferris Industries. All Rights Reserved. 22 TP 400-7080-08-UB-F



Decal Group - Brand & Model

REF NO.

1A
1B
1C

2

3
4A
4B
4C

Footnotes

PART NO.

5022506
5022509
5022511
5020849
5022560
5022507
5022509
5022511

QTy.

G G G (I T G G Y

DESCRIPTION
Decal, Ferris Logo, 36
Decal, UltraBelt, 48
Decal, UltraBelt, 52
DECAL, Ferris Word Logo
DECAL, Ferris Text Logo
Decal, UltraBelt, 36
Decal, UltraBelt, 48
Decal, UltraBelt, 52

The above parts group applies to the following Mfg. Nos.:
5900027 (BGF36KAV15)

BGF36K

5901014 (BGF52KA)
5901015 (BGF52KAV15)
5901012 (BGF48KA)
5901009 (BGF36KA)

© Copyright 2006 Ferris Industries. All Rights Reserved.

5900030 (BGF48KAV15)

23

TP 400-7080-08-UB-F



Decal Group - Safety & Operation

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

T
ot ———————
AR M o e = ———

H #D00 NOT ADD) FUEL WHILE THE ENGINE I3 HOT OR RUNNING..
SR b A B —

Bt o
285 Aot 1obe Y DO 20RO DA THEMACHAE JHLEESYOU AR TRANE.

OPERATOR'S MANUAL(S). .
TR Akt LRI o ALL cONTROLS. SEUR LA D G e STOPEDBETREPUAGHS
SATEVDEUCE (GLARDS, SHELES & SWITGHED) ot

MOWER
DRIVE

SERIOUS BODILY INJURY HAY RESULT FRO}
SAFE OP ERATION PROCEDURES.

ON

L 2
HOWER
DRIVE
A d

OFF

A WARNING 4

© Read operator’s manual before starting.

 Serious bodily injury may result from failure E &
1o foll ow sate operation procedures. cutcH

« Stop engine before leaving operator's position. LocKk

2
Do not put hands or feet
under mower deck while
blade is rotating.
3

ROTATING CUTTING BLADE /
/ Do not operate mower
without deflector or entire

080DCLS

THIS MACHINE WILL CLIMB A SLOPE
GREATER THAN IT IS SAFE TO BE ON. 4
READ OPERATOR'S MANUAL BEFORE USE.

A DANGER

ENGINES PRODUCE CARBON MONOXIDE
WHICHIS AN ODORLESS DEADLY POISON

DO NOT OPERATE IN AN ENCLOSED

LOWER CUTTING UPPER CUTTING
HEIGHT HEIGHT

Old Version

New Version

WARNING:
EXPLQSIVE FUEL!

DO NOT OVERFILL OR START ENGINE
NEAR SPILLED GASOLINE.

LEAVE 1% INCH SPACE AT TOP OF - 7
TANK FOR FUEL EXPANSION,

DO NOT ADD GASOLINE WHILE
ENGINE IS HOT OR RUNNING.

DO NOT OPERATE WHILE FUEL CAP

1S REMOVED. j

GREASE
DAILY

21036

A WARNING ¢

- BEWAREOF =~ 4 ———7— ¢
POWER DRIVEN PARTS "

#2 | KEEP HANDS
AWAY FROM
ROTATING PARTS

The above parts group applies to the following Mfg. Nos.:
5900027 (BGF36KAV15) 5901009 (BGF36KA)

5901014 (BGF52KA)

5901012 (BGF48KA)

BGF36K

5900030 (BGF48KAV15)

5901015 (BGF52KAV15)

© Copyright 2006 Ferris Industries. All Rights Reserved. 24

TP 400-7080-08-UB-F



Decal Group - Safety & Operation

REF NO. PART NO.

1A 5048963
1B 5022326
1iC 5021852
2 1704277
3 1704276
4 5021818
5 5021411
6 5022199
7 5048261
8 5021036
9 5020337
10 5021853
Footnotes

QTy.

—_ = - e e ek ek ek e

DESCRIPTION
DECAL, BGF Dash (S/N: 5409 & above)
DECAL, BGF Dash (S/N: 3079 - 5408)
DECAL, BGF Dash (S/N: 3078 & below)
DECAL, Danger (Chute In Place)
DECAL, Danger (Hand Under Deck)
DECAL, Warning, Machine Will Climb
DECAL, Danger, Carbon Monoxide
DECAL, Pulley Position
DECAL, Warning, Explosive Fuel
DECAL, Grease Daily
DECAL, Warning
DECAL, Gear Selector

The above parts group applies to the following Mfg. Nos.:

5900027 (BGF36KAV15)
5901014 (BGF52KA)
5901012 (BGF48KA)
BGF36K

5900030 (BGF48KAV15)
5901015 (BGF52KAV15)

© Copyright 2006 Ferris Industries. All Rights Reserved.

5901009 (BGF36KA)

25

TP 400-7080-08-UB-F



36" Mower Deck - Housing, Cover, Spindles & Blades

NOTE: Unless noted otherwise, 0803HCO

use the standard hardware torque
specification chart.

to 70 - 90 Ft. Lbs.
(95-122 Nm)

\Torque Capscrews — ] 24

The above parts group applies to the following Mfg. Nos.:
5901009 (BGF36KA)

5900027 (BGF36KAV15)

BGF36K

© Copyright 2006 Ferris Industries. All Rights Reserved. 26 TP 400-7080-08-UB-F



36" Mower Deck - Housing, Cover, Spindles & Blades
REF NO. PARTNO. QTY. DESCRIPTION

1A 5031018B 1 36" DECK GUARD (S/N: 1658 & below)
1B 5031110B 1 36" DECK GUARD (S/N: 1659 & above)
2 5021674 2 VINYL CAP
3 5042565B 1 DISCHARGE CHUTE
4 5025011X8 2 BOLT, 5/16-18 x 1
5A 5031001B 1 36" MOWER HOUSING (S/N: 1658 & below)
5B 6631111 1 36" MOWER HOUSING ASSEMBLY (Includes safety decals, S/N: 1659 & above)
6 5025057 1 NUT, 5/16-18 Hex Nylon Lock
7 5041477 12 SPACER, .63 x 1.06 x .23
8 5025040 2 NUT, 5/8-11 Hex
9 5020841X1 3 RUBBER LATCH
10 5020841X4 3 CLEVIS PIN
11 5020841X5 3 COTTER PIN
12 5050407X9 2 KEY, 1/4 SQ. X 2-1/2
13 5030301 2 SPINDLE ASSEMBLY, Complete
14 5041480 2 SPINDLE SHAFT
15 5020864 4 SNAP RING, External
16 5020866 4 SNAP RING, Internal
17 5041653 2 SPINDLE WASHER, Top
18 5020828 4 BEARING
19 5030293 2 SPINDLE HOUSING
20 5020095 2 GREASE FITTING
21 5041672 2 SPINDLE WASHER, Bottom
22 5023156 8 BOLT, Flange Head, 5/16-18 x 1-1/4
23 5021227 2 MOWER BLADE, 18"
24 5025159 2 WASHER, 5/8" USS
25 5025019X76 2 BOLT, 5/8-11 x 9-1/2
26 5025392 8 NUT, 5/16-18 Hex Nylon Flange
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901009 (BGF36KA)

5900027 (BGF36KAV15)

BGF36K

© Copyright 2006 Ferris Industries. All Rights Reserved. 27 TP 400-7080-08-UB-F



36" Mower Deck - Pulleys, Belt & Idler Arn

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

0803PBO

The above parts group applies to the following Mfg. Nos.:
5900027 (BGF36KAV15)

5901009 (BGF36KA)

BGF36K

© Copyright 2006 Ferris Industries. All Rights Reserved. 28 TP 400-7080-08-UB-F



36" Mower Deck - Pulleys, Belt & Idler Arn

REF NO.

a b~ ON =

6A
6B
7A
7B

10
11
12
13
14
15
16
17
18
19

Footnotes

PART NO.
5021847
5025018X32
5025173
5025158
5045178
5021096
5021976
5044673
5045204
5025016X14
5025013X8
5025157
5021811
5044610B
5025094
5025010X10
5020819
5020814
5025128
5025096
5025156

QTy.

JEF QOO (S TN |’ YN N G G Gy |, T GO G UG U G LT QT G QA G U G Y

DESCRIPTION
BELT, Deck Drive
BOLT, 1/2-20 X 4
WASHER, 1/2" Lock (S/N: 1659 & above)
WASHER, 1/2" SAE
SPACER, .52 x 1.00 x .75 (S/N: 1659 & above)
PULLEY, Backside Idler (S/N: 1658 & below)
PULLEY, Idler (S/N: 1659 & above)
SPACER, .52 X 1.00 X .88 (S/N: 1658 & below)
SPACER, .52 x 1.00 x 1.63 (S/N: 1659 & above)
BOLT, 7/16-20 X 1-3/4
BOLT, 3/8-16 x 1
WASHER, 7/16" SAE
EYEBOLT, 3/8" x 8"
ARM, Idler
NUT, 7/16-20 Hex Nylon Lock
BOLT, 1/4-20 X 1
BUSHING, Tapered Hub
PULLEY, Spindle
NUT, 3/8-16 Hex Serrated Flange
NUT, 3/8-16 Hex Nylon Lock
WASHER, 3/8" SAE

The above parts group applies to the following Mfg. Nos.:
5900027 (BGF36KAV15)
5901009 (BGF36KA)

BGF36K

© Copyright 2006 Ferris Industries. All Rights Reserved.

29

TP 400-7080-08-UB-F



48" & 52" Mower Decks - Housing, Covers, Spindles & Blades

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5A, 5B, 5C,5D

be06e

.

0

Torque Capscrews i
to 70 - 90 Ft. Lbs. i
(95-122 Nm)

S
\:\:‘\ (?' . \
G N TR
N g
N 7 ﬂ 24

5
23A, 23B
/

0808HCO

The above parts group applies to the following Mfg. Nos.:
5901012 (BGF48KA)

5901015 (BGF52KAV15)

5901014 (BGF52KA)

5900030 (BGF48KAV15)

© Copyright 2006 Ferris Industries. All Rights Reserved. 30

TP 400-7080-08-UB-F



48" & 52" Mower Decks - Housing, Covers, Spindles & Blades
REF NO. PARTNO. QTY. DESCRIPTION

1A 5031020B 1 48" DECK GUARD (S/N: 1658 & below)
1B 5031106B 1 48" DECK GUARD (S/N: 1659 & above)
1C 50310228 1 52" DECK GUARD (S/N: 1658 & below)
1D 5031108B 1 52" DECK GUARD (S/N: 1659 & above)
2 5021674 3 VINYL CAP
3 5041668B 1 DISCHARGE CHUTE
4 5025011X8 2 BOLT, 5/16-18 x 1
5A 5031004B 1 48" MOWER HOUSING (S/N: 1658 & below)
5B 6631104 1 48" MOWER HOUSING ASSEMBLY (Includes safety decals, S/N: 1659 & above)
5C 5031007B 1 52" MOWER HOUSING (S/N: 1658 & below)
5D 6631112 1 52" MOWER HOUSING ASSEMBLY (Includes safety decals, S/N: 1659 & above)
6 5025057 2 NUT, 5/16-18 Hex Nylon Lock
7 5041477 18 SPACER, .63 x 1.06 x .23
8 5025040 3 NUT, 5/8-11 Hex
9 5020841X1 3 RUBBER LATCH
10 5020841X4 3 CLEVIS PIN
11 5020841X5 3 COTTER PIN
12 5050407X9 3 KEY, 1/4 SQ. X 2-1/2
13 5030301 3 SPINDLE ASSEMBLY, Complete
14 5041480 3 SPINDLE SHAFT
15 5020864 6 SNAP RING, External
16 5020866 6 SNAP RING, Internal
17 5041653 3 SPINDLE WASHER, Top
18 5020828 6 BEARING
19 5030293 3 SPINDLE HOUSING
20 5020095 3 GREASE FITTING
21 5041672 3 SPINDLE WASHER, Bottom
22 5023156 12 BOLT, Flange Head, 5/16-18 x 1-1/4
23A 5021227 3 MOWER BLADE, 18"
23B 5020843 3 MOWER BLADE, 16-1/4"
24 5025159 3 WASHER, 5/8" USS
25 5025019X76 3 BOLT, 5/8-11 x 9-1/2
26 5025392 8 NUT, 5/16-18 Hex Nylon Flange
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901012 (BGF48KA)

5901015 (BGF52KAV15)

5901014 (BGF52KA)

5900030 (BGF48KAV15)

© Copyright 2006 Ferris Industries. All Rights Reserved. 31 TP 400-7080-08-UB-F



48" & 52" Mower Decks - Pulleys, Belt & Idler Arm

NOTE: Unless noted otherwise, 0808PBO
use the standard hardware torque
specification chart.

1A, 1B =

The above parts group applies to the following Mfg. Nos.:
5900030 (BGF48KAV15)

5901012 (BGF48KA)

5901014 (BGF52KA)

5901015 (BGF52KAV15)

© Copyright 2006 Ferris Industries. All Rights Reserved. 32 TP 400-7080-08-UB-F



48" & 52" Mower Decks - Pulleys, Belt & Idler Arm

REF NO.
1A
1B

2

3

4

5
6A
6B
7A
7B
8

9
10
11
12
13
14
15
16
17
18
19
20A
20B
21A
21B
22
22A
23
24
25

Footnotes

PART NO.
5021854
5021297
5025018X32
5025173
5025158
5045178
5021096
5021976
5044673
5045176
5025016X14
5025013X8
5025157
5021811
5044610B
5025094
5025010X10
5020819
5020814
5025128
5025096
5025156
5025017X32
5025017X40
5044667B
5045175B
5025158
5025158
5021096
5021831
5025056

QTy.

1
1
1
1
1
1
1
1
1
1
1
1
2
1
1
1
6
3
3
1
1
1
3
3
2
2
2
1
1
1
2

DESCRIPTION
BELT, Deck Drive BGF52
BELT, Blade Spindle (BGF48)
BOLT, 1/2-20 X 4
WASHER, 1/2" Lock (S/N: 1659 & above)
WASHER, 1/2" SAE
SPACER, .52 x 1.00 x .75 (S/N: 1659 & above)
PULLEY, Backside Idler (S/N: 1658 & below)
PULLEY, Idler (S/N: 1659 & above)
SPACER, .52 X 1.00 X .88 (S/N: 1658 & below)
SPACER, .52 x 1.00 x 1.75 (S/N: 1659 & above)
BOLT, 7/16-20 X 1-3/4
BOLT, 3/8-16 x 1
WASHER, 7/16" SAE
EYEBOLT, 3/8" x 8"
ARM, Idler
NUT, 7/16-20 Hex Nylon Lock
BOLT, 1/4-20 X 1
BUSHING, Tapered Hub
PULLEY, Spindle
NUT, 3/8-16 Hex Serrated Flange
NUT, 3/8-16 Hex Nylon Lock
WASHER, 3/8" SAE
BOLT, 1/2-13 x 4 (S/N: 1658 & below)
BOLT, 1/2-13 x 5 (S/N: 1659 & above)
MOUNT, Idler (S/N: 1658 & below)
MOUNT, Idler (S/N: 1659 & above)
WASHER, 1/2" SAE (S/N: 1658 & below)
WASHER, 1/2" SAE (S/N: 1659 & above)
PULLEY, Backside Idler
PULLEY, Idler
NUT, 1/2-13 Hex Nylon Lock

The above parts group applies to the following Mfg. Nos.:
5900030 (BGF48KAV15)
5901012 (BGF48KA)
5901014 (BGF52KA)
5901015 (BGF52KAV15)

© Copyright 2006 Ferris Industries. All Rights Reserved.

33

TP 400-7080-08-UB-F



All Mower Decks - Rollers & Casters

NOTE: Unless noted otherwise, 0803RLO
use the standard hardware torque
specification chart.

@S
9 54 5B JTT - 55 e

The above parts group applies to the following Mfg. Nos.:
5901012 (BGF48KA) 5900027 (BGF36KAV15)
5901009 (BGF36KA)

5901015 (BGF52KAV15)

BGF36K

5901014 (BGF52KA)

5900030 (BGF48KAV15)

© Copyright 2006 Ferris Industries. All Rights Reserved. 34 TP 400-7080-08-UB-F



All Mower Decks - Rollers & Casters

REF NO. PART NO. QTy. DESCRIPTION
1 5020655 2 PIN, Lynch
2 5041476 6 SPACER, 1.02 x 1.56 x .50
3 5021541 4 BUSHING, Flange
4A 5021728 2 GREASE FITTING (S/N: 1658 & below)
4B 5020095 2 GREASE FITTING (S/N: 1659 & above)
5A 5044658B 2 CASTER MOUNT (S/N: 1658 & below)
5B 5043887 2 CASTER MOUNT, Complete (S/N: 1659 & above)
6 5025011X6 6 BOLT, 5/16-18 x 3/4
7 5025139 6 NUT, 5/16-18 Hex Large Serrated Flange
8 5041702B 2 YOKE, Caster
9 5025128 1 NUT, 3/8-16 Hex Serrated Flange (Applies to 52" Deck only)
10 5041655B 1 PIN, Roller Mount (Applies to 52" Deck only)
11 5025013X6 1 BOLT, 3/8-16 x 3/4 (Applies to 52" Deck only)
12 5020785 1 ROLLER (Applies to 52" Deck only)
13 5025056 2 NUT, 1/2-13 Hex Nylon Lock
14 50211818 2 WHEEL & TIRE ASSEMBLY, Silver, 9 x 3.5 x 4, Complete (Includes Ref No. 15 -
19)
15 5021181X1 2 TIRE, Front, 9 x 3.5 x 4
16 5021181X2 2 TUBE
17 5021181X3 2 HUB & BEARING ASSEMBLY, Complete, White (Includes Ref No. 18 & 19)
18 5021182 2 BEARING, Roller (1 per tire)
19 5021043 4 RETAINER, Bearing (2 per tire)
20 5041657 2 AXLE, Caster Wheel
21 5025017X44 2 BOLT, 1/2-13 x 5-1/2
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901012 (BGF48KA) 5900027 (BGF36KAV15)
5901009 (BGF36KA)

5901015 (BGF52KAV15)

BGF36K

5901014 (BGF52KA)

5900030 (BGF48KAV15)

© Copyright 2006 Ferris Industries. All Rights Reserved. 35 TP 400-7080-08-UB-F



Electrical Schematic - Kawasaki

(S/N: 3078 & below) 080ESGO
WHITE WHITE
= PTO SWITCH
I 21545
m
1 M
H IGNITION SWITCH
L= -1 |
RED roin BLUE e ORANGE IGNITION POSITION | CIRCUIT MAKE
™ i ‘
l[li Il < 0—0 SYiTCH 1.OFF G &M
I b=
R OPERATOR a 2. RUN Open
(St R = PRESENCE
SWITCH
21769
[o:] [0]
= a
A WHITE m i
(e} L/
BLUE Handle Bar Harness
P/N: 31023
0 e
s} ™
L i =
)
= WHITE
@ &®
YELLOW CT) (? GREEN
RED
BLUE 4@@?; WHITE E
®® =
o |« r_“”:”:'_ﬂ““.
m DM E = I -
o m 5 3 YELLOW
% = = m
o WHITE = YELLOW
O/'O gk TO ENGINE TO VOLTAGE
REGULATOR
GEARBOX
NEUTRAL
SWITCH
21843
BGFKA Engine Harness
af——" i©\f vELLow P/N: 31024

PTO CLUTCH
21823

The above parts group applies to the following Mfg. Nos.:

5901009 (BGF36KA)
5901012 (BGF48KA)
5901014 (BGF52KA)

© Copyright 2006 Ferris Industries. All Rights Reserved.

36

TP 400-7080-08-UB-F



Electrical Schematic - Kawasaki

(S/N: 3079 & above) 080ESGL
WHITE WHITE
£
T
3
m NG MO GOM
000 .
IGNITION SWITCH
IGNITION
BLUE « ORANGE POSITION | CIRGUIT MAKE
”>[| IS« O0—=0 SWITCH 1. OFF G&M
01 OPERATOR G 2. RUN Open
RED PRESENCE
PTO SWITCH SWITCH
22180 21769
2 )
E Bl |® b
5| % © Ed
" E BLUE Handle Bar Harness
= P/N: 45442
2 =
© m
WHITE
L ® ©
YELLOW (? QT) GREEN
RED
BLUE —]®$®L WHITE m
o
® @ =
o |< DDD@““.
© 2|0 2 | [ |
[ m |5 5 YELLOW
% = z m
o, WHITE = YELLOW
o0 a0 70 ENGINE TO VOLTAGE
REGULATOR
GEARBOX
NEUTRAL
SWITCH
21843
/‘\ BGFKA Engine Harness
GHEEN YELLOW
il Z©f P/N: 31024
PTO CLUTCH
21823

The above parts group applies to the following Mfg. Nos.:
5901009 (BGF36KA)
5901012 (BGF48KA)
5901014 (BGF52KA)

© Copyright 2006 Ferris Industries. All Rights Reserved. 37 TP 400-7080-08-UB-F



Electrical Schematic - Kawasaki V-Twin

(S/N: 3078 & below)
WHITE WHITE
= PTO SWITCH
ES 22180
z
m
r—
00
u
[ | BLUE ne ORANGE
T IS 00
l*‘\
Bl OPERATOR
i PRESENCE
SWITCH
21769

a3y

and

BLUE

M

IGNITION
SWITCH
21842

G

NIIHD

Ty -
\
s} @
o c
=< m
m
=
Q WHITE
= OO
YELLOW Gll) Gl)) GREEN

080ESWO
IGNITION SWITCH
POSITION | CIRCUIT MAKE
1. OFF G&M
2. RUN Open

Handle Bar Harness
P/N: 31023

BLUE

@7

RED

WHITE

WHITE

ang
'Ill NITFHO X2

N
7

MOT13A ® @

O~

GEARBOX
NEUTRAL
SWITCH
21843

I|' GREEN /@\ YELLOW
il
| (S
PTO CLUTCH
21823

JLIHM

BGFKA Engine Harness
P/N: 31144

The above parts group applies to the following Mfg. Nos.:

5900027 (BGF36KAV15)
5900030 (BGF48KAV15)
5901015 (BGF52KAV15)

© Copyright 2006 Ferris Industries. All Rights Reserved.

38

TP 400-7080-08-UB-F



Electrical Schematic - Kawasaki V-Twin

(S/N: 3079 - 5408)

080ESW1

WHITE WHITE
s
z
5
m NC NO COom
M
|:| [I [I IGNITION SWITCH
IGNITION
BLUE - ORANGE POSITION | CIRCUIT MAKE
D>[| IS o0 SWITCH 1.OFF G&M
01 OPERATOR a 2.RUN Open
PRESENCE
PTO SWITCH SWITCH
22180 21769
o] 9]
3 c m
|« m Z
m | @ . Handle Bar Harness
2 5 BLUE P/N: 45442
jus) =)
5 S
WHITE
LM ® @
YELLOW Gll) Gl)) GREEN
RED
BLUE —I ® E WHITE —_—————————-—
® @ | ENGINE HARNESS
© @ !
f = ! ALTERNATOR
2 L= |
5 1% ¢ |

WHITE

O~

GEARBOX
NEUTRAL
SWITCH
21843

N
7
m
=
)
=
m
S
()
=
m
—
o

JLIHM

I|' GREEN /@\ YELLOW
il
| (S
PTO CLUTCH
21823

P/N: 31144

BGFKA Engine Harness

The above parts group applies to the following Mfg. Nos.:
5900027 (BGF36KAV15)
5900030 (BGF48KAV15)
5901015 (BGF52KAV15)

© Copyright 2006 Ferris Industries. All Rights Reserved. 39

TP 400-7080-08-UB-F



Electrical Schematic - Kawasaki V-Twin

(S/N: 5409 & above)

080ESW2

WHITE WHITE
=
E
5
m NC NO COoMm
M
WHITE I:I [I [I IGNITION SWITCH
IGNITION
BLUE . ORANGE POSITION | CIRCUIT MAKE
D>[| IS8 =0 SWITCH 1.OFF G&M
01 OPERATOR @ 2. RUN Open
PRESENCE
PTO SWITCH SWITCH
22180 21769
< FUSE % Z g
10 AMP =
z m 2 Handle Bar Harness
m
il BLUE P/N: 49025
=<
p
g . e
S 5
WHITE
LM @ ®
YELLOW Gll) Gl)) BLACK
RED
BLUE J® E WHITE ——— - \
—TJ0 0 | ENGINE HARNESS |
& @ ! i
@ | | ALTERNATOR
® = 5|IF | % | ( ) |
" [ TE R | |
1 1
o WHITE M ENGINE MAGNETO |
(:)’—*(:> WHITE ! i
GEARBOX . T B
NEUTRAL 2
SWITCH S
21843
o /_\ TeLow BGFKA Engine Harness
[ \ P/N: 49024
PTO CLUTCH

21823

The above parts group applies to the following Mfg. Nos.:
5900027 (BGF36KAV15)
5900030 (BGF48KAV15)
5901015 (BGF52KAV15)

© Copyright 2006 Ferris Industries. All Rights Reserved. 40

TP 400-7080-08-UB-F



Electrical Schematic - Kohler

080ESKO
WHITE WHITE
= PTO SWITCH
I 21545
z
m
r—1 M
I jﬂ} IGNITION SWITCH
RED = BLUE e ORANGE IGNITION POSITION | CIRCUIT MAKE
I im i : O—0O SWITCH 1, OFF G&M
| — — ]
CEEE OPERATOR a 2. RUN Open
L I PRESENCE
SWITCH
21769
2 2
[ m
E | WHITE m m
BLUE
Handle Bar Harness
T s
T P/N: 31023
< o Z
i © m
o
= WHITE
@ @
YELLOW G:) CT) GREEN
RED
BLUE @ @ WHITE E
® ®
o | =<
o A (=
= Ll E
m L |= TO ENGINE
OO0 WHITE ° AN
GEARBOX BGFK Engine Harness
21843
| GREEN /_\ YELLOW

4O

PTO CLUTCH
21823

The above parts group applies to the following Mfg. Nos.:

BGF36K

© Copyright 2006 Ferris Industries. All Rights Reserved.

41

TP 400-7080-08-UB-F






Hardware Identification

Common Hardware Types

Hex Head Capscrew

Carriage Bolt

@ @)

Standard Hardware Sizing

Hex Nut

When a washer or nut is identified as 1/2”, this is the
Nominal size, meaning the inside diameter is 1/2 inch; if a
second number is present it represent the threads per inch

When bolt or capscrew is identified as 1/2 - 16 x 2”, this
means the Nominal size, or body diameteris 1/2 inch; the
second number represents the threads per inch (16 in this
example, and the final number is the body length of the
bolt or screw (in this example 2 inches long).

The guides and ruler furnished below are designed to
help you select the appropriate hardware and tools.

—Q
L 11
< nside
£ ( - ) Diameter
% \
;* \ J
s | | |
N
@ Screw, 1/2 x 2
N Body
< Diameter
| N
L= Body
o Length
—<Q
L N
—
—X
< Y
N
—<
N
—_—n

Wrench & Fastener Size Guide

1/4” Bolt or Nut 5/16” Bolt or Nut
Wrench—7/16” Wrench—1/2”

3/8” Bolt or Nut
Wrench—9/16”

& Torque Specifications

Torque Specification Chart
FOR STANDARD MACHINE HARDWARE (Tolerance +20%)
Hardware : :
Grade <
SAE Grade 2 SAE Grade 5 SAE Grade 8
Size Of in/lbs in/lbs in/lbs
Hardware | ft/lbs | Nm. ft/ibs | Nm. ft/ibs | Nm.
8-32 19 2.1 30 3.4 41 4.6
8-36 20 2.3 31 3.5 43 49
10-24 27 3.1 43 49 60 6.8
10-32 31 3.5 49 55 68 7.7
1/4-20 66 7.6 8 10.9 12 16.3
1/4-28 76 8.6 10 13.6 14 19.0
5/16-18 1 15.0 17 231 25 34.0
5/16-24 12 16.3 19 25.8 27 34.0
3/8-16 20 27.2 30 40.8 45 61.2
3/8-24 23 31.3 35 47.6 50 68.0
7/16-14 30 40.8 50 68.0 70 95.2
7/16-20 35 47.6 55 74.8 80 108.8
1/2-13 50 68.0 75 | 102.0 110 149.6
1/2-20 55 74.8 90 | 1224 120 163.2
9/16-12 65 88.4 110 | 149.6 150 204.0
9/16-18 75 | 102.0 120 | 163.2 170 231.2
5/8-11 90 | 122.4 150 | 204.0 220 299.2
5/8-18 100 | 136 180 | 244.8 240 326.4
3/4-10 160 | 217.6 260 | 353.6 386 525.0
3/4-16 180 | 244.8 300 | 408.0 420 571.2
7/8-9 140 | 1904 400 | 544.0 600 816.0
7/8-14 155 | 210.8 440 | 598.4 660 897.6
1-8 220 | 299.2 580 | 788.8 900 |1,244.0
1-12 240 | 326.4 640 | 870.4 | 1,000 | 1,360.0
NOTES
1. These torque values are to be used for all hardware
excluding: locknuts, self-tapping screws, thread forming
screws, sheet metal screws and socket head setscrews.
2. Recommended seating torque values for locknuts:
a. for prevailing torque locknuts - use 65% of grade 5
torques.
b. for flange whizlock nuts and screws - use 135% of
grade 5 torques.
3. Unless otherwise noted on assembly drawings, all torque
values must meet this specification.

1/2” Bolt or Nut
Wrench—3/4”

7/16” Bolt or Nut
Wrench (Bolt)—5/8”
Wrench (Nut)—11/16”



Parts
Manual
UltraBelt GD

Walk Behind Mower

IT IS THE POLICY OF FERRIS INDUSTRIES TO IMPROVE ITS PRODUCTS WHENEVER IT
IS POSSIBLE AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO MAKE
CHANGES OR ADD IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY
OBLIGATION TO MAKE SUCH CHANGES ON PRODUCTS MANUFACTURED

" Ferris Industries
5375 North Main Street
Munnsville, NY 13409 USA

800-933-6175

www.ferrisindustries.com

© Copyright 2006 Ferris Industries
All Rights Reserved. Printed In USA.




